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Part Number @*Bﬁ:%ﬁ Part Name, Quantity | : Remark :

610241500 i?mnjaiﬁ%%%%ﬁ 1 Fuel filter assembly 1
6102 15 01 Ewtﬁ%%‘f T " Fuel return screw 1
6102 15 02 wEy  Washer - 2
61021510 ﬁﬂ:lﬁjéﬁAﬁB " Check valve assembly o 1
61021503 BEEHEE  Washer 6
61021515 _:?.IL;‘%”ET " Hollow screw 1
6102A 1504 | &ME . Seat” 1
61021507 | Be# Gasket 2
61021513 | & ' Washer. T2
6102 15 08 B \ Spring , 1
6102 15 20 | mnsAR Filter element assembly 1
6102 15 05 RERE Gasket 1
6102 15 15 BT " Hollow sorew. 1
6102 15 14 4% ‘Case 1
6102 15 09 O RIEKE O—ring 1
6102 15 06 - 0L Pull rod 1
6102 15 11 o i O—ring 1
6102 1512 BgT Screw 1
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6102B 15 00
CX0710A
GB39—88

| GB859—87

'6102B 15 27
16102 15 03
161021515

|1 GB5782—86 -
1 6102B 15 04

| 6102B 15 28A
| GB859—89 -
‘| GB5783—86

6102 15 02
6102 15 01
2CS0712A

GB898—88

61021510
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| BEE GM 10—M10x 40

: ‘:' Fuel 011 filter assembly
e Filter housing
- 'Nut M10
 Washer 10

Supporting rod - R

~ Multiple sealing washer

* Hollow screw -

~ Bolt MlO X 75

[ Fllter seat
Supportmg plate
Washer 10 :

Bolt M10x20 -
Check valve
Gasket

' Fuel return screw

; Fuel oil filter assembly

Stud GM10—M10x 40

Quantity

e R e - Q,r—f‘

BQ25d i For BQ25d o

| BQ25d /i For BQ25d
'BQ25d Ji For BQ25d

| BQ25a A ForBQ25d
BQ25d il For BQ25d -~

BQ25d /i For BQ25d

| BQ26b. BQ28b A For

BQ26b.28b




